HEAVY DUTY MOUNTING BRACKET

1. Qty 1. Antenna Base Bracket (connects to your device)

5. Qty 4. Flat washer M5

6. Qty 4. Spring Washer M5
7. Qty 4. Nut M5

8. Qty 4. Bolt M8 x 40

9. Qty 4. Washer spring M8

10. Qty 4. Washer flat M8
11. Qty 2. Nut M8

4. Qty 1. Clamping Bracket (Reversible)

12. Qty 2. Bolt M8 x 70

13. Qty 4. 1/4-20 Hex Nut
14. Qty 4. 1/4-20 Wing Nut
15. Qty 4. M5 Wing Nut

16. Qty 4. M4 Hex Nut

17. Qty 4. M4 Wing Nut

18. Qty 4. M5 Fender Washer

Document# RD44521400C, Page 1



MOUNTING SUGGESTIONS

SEE BELOW OR CONTACT YOUR DEALER FOR ASSISTANCE

1. Mount directly to a wall using the Wall/Pole/Bollard/Unistrut Bracket in conjunction with
lag bolts, wall mollies, wall anchors or toggle bolts

SCREW WASHERS
\ AND NUT M8
—WALL
ANTENNA
]
L SCREW.WASHERS
AND NUT M8
fo————————— O ——————— ] 0
F)
)
ol ;
\ ] —

{
{
[
|

| S
|

e

BRACKET FOR WALL—

-

-

e

!

%
l

0= O =0

Document# RD44521400C, Page 2



2. Mount to a Pole or Mast 1” —3” inches in dia using Wall/Pole/Bollard/Unistrut Bracket
plus the clamping bracket

——POLE
/—> D134~ P 3"
(]
ANTENNA—,

f
N2

11
||lll 1
||| |
\ /«" FOR POLE 1" - ¢1 3
74| i N
N N

3. Mount to a Pole, Mast or Bollard over 3” using the Wall/Pole/Bollard/Unistrut
Bracket and worm gear hose clamp (not included)

1/2" to 14mm
screw hose clamps
(not supplied)

t RD44521400C, Page 3



4. Mount to Unistrut using Wall/Pole/Bollard/Unistrut Bracket plus hex nuts and bolts

UNISTRUT

ANTENNA—\

All Dimensions in mm

¢ —r—-s

\/

()

\J
=

114.30
65.87 100 '

69.85 & O | | O |e |

|- 4923 - ¢

N $7.11
f~—— 50.80 ==

[t 149.26 — - 45 —a—

. 16510 ——— ==

Document# RD44521400C, Page 4

1(888)238-1155 Inside USA «1 (205) 383-2244 Outside USA
info@atlasRFIDstore.com « wwwi.atlasRFIDstore.com

p
QatlasRFIDstore.com



